
New Issue: Book-Entry Only Ratings:  Standard & Poor’s “AA” 
Moody’s “Aa3” 

(See “CONCLUDING INFORMATION – Ratings) 

In the opinion of Jones Hall, A Professional Law Corporation, San Francisco, California, Bond Counsel, subject, however to 
certain qualifications described herein, under existing law, the interest on the 2014 Bonds is excluded from gross income for federal 
income tax purposes and such interest is not an item of tax preference for purposes of the federal alternative minimum tax imposed 
on individuals and corporations, although for the purpose of computing the alternative minimum tax imposed on certain corporations, 
such interest is taken into account in determining certain income and earnings.  In the further opinion of Bond Counsel, such interest 
[...]
the Year” by the California Water Environment Association in the large wastewater treatment 
plant category.  The awards honored the Authority for technical achievements, operations, 
and innovations, including empowering employees to manage key decisions that affect plant 
operations. 

 
The City of Redwood City, the City of San Carlos, and the West Bay Sanitary District 

City are Participating Members and have each covenanted to pay their allocable share of debt 
service on the 2014 Bonds.  The City of Belmont is not a Participating Member and has no 
obligation to pay any debt service on the 2014 Bonds.      

 
• City of Redwood City - The City of Redwood City is located approximately 25 miles 

south of San Francisco and has a population of roughly 79,000.  The City of Redwood City 
owns and operates a sanitary sewer collection system consisting of approximately 200 
miles of sewer pipelines and 31 sewer lift stations.  In addition to providing wastewater 
service within its boundaries, the City also conveys wastewater from five San Mateo 
County sewer maintenance districts and the Town of Woodside to the Authority for 
treatment and effluent disposal pursuant to agreements with each agency. 

 
• City of San Carlos - The City of San Carlos is located approximately 22 miles south of 

San Francisco and has a population of roughly 29,000.  The City of San Carlos owns and 
operates a sanitary sewer collection system consisting of approximately 104 miles of 
sewer pipelines ranging in size from 5 to 27 inches in diameter, and 6 sewer lift stations.  
In addition to providing wastewater service within its boundaries, the City also conveys 



 

-16- 

wastewater from four San Mateo County sewer maintenance districts to the Authority for 
treatment and effluent disposal pursuant to agreements with each agency. 

 
• West Bay Sanitary District - The West Bay Sanitary District is an independent special 

district that provides wastewater service to the City of Menlo Park and surrounding areas.  
The District is located approximately 26 miles south of San Francisco and serves a 
population of approximately 55,000.  The West Bay Sanitary District owns and operates a 
sanitary sewer collection system consisting of approximately 200 miles of sewer pipelines 
ranging in size from 3 to 54 inches in diameter, and 13 sewer pump stations. 

 
See “APPENDIX A”, “APPENDIX B” and “APPENDIX C” for additional information regarding the 
Participating Members.  

 
Governance & Management 
 

Commission.  The Authority is governed by a four-member “Commission” consisting of 
one appointed member from each of the Members’ governing bodies.  Current Commission 
Members are: 

 
Commissioner Title Agency Represented 
Ronald W. Shepherd Chair  West Bay Sanitary District 
John Seybert Vice Chair  City of Redwood City 
Bob Grassilli Secretary  City of San Carlos 
Warren Lieberman Member  City of Belmont 
 
Voting is proportional to the Members’ respective ownership interests in the Authority’s 

wastewater system.  There are currently a total of 100 votes which are allocated as follows:  
 
• City of Redwood City  42 votes  
• West Bay Sanitary District  28 votes  
• City of San Carlos  19 votes 
• City of Belmont  11 votes 
 
A proportionally-weighted vote of at least three-fourths of the total Commission votes is 

required to adopt or amend bylaws, rules, and regulations; to adopt or modify any budget; to 
approve any capital costs, contracts, appropriations, or transfers of more than $50,000; to 
employ the manager, engineers, and certain other consultants; to sell or dispose of property; 
and to approve other designated items.  Other actions of the Commission must be approved by 
a majority of total possible votes.  

 
Any amendment of the Joint Powers Agreement requires the concurrence of all of the 

Members.  In addition, any amendment to the Joint Powers Agreement must also be approved 
by a four-fifths vote by each of the Members’ governing bodies.  

 
Manager.  The Commission appoints a Manager who is responsible for day-to-day 

management of the Authority under policy guidelines set by the Commission.  In 2006, the 
Commission appointed Daniel Child as Manager.  Mr. Child has more than 30 years of experience 
in the management of various municipal, industrial, and public works facilities.  Before joining the 
Authority, he served as area manager/vice president of operations for Veolia Water North America 
West LLC, the nation’s leading water services provider for local and federal governments and 



 

-17- 

business and industry.  In that capacity, he managed the activities of more than 60 water 
treatment, wastewater treatment and public works operations throughout the western U.S.  Before 
that, he served as an account manager for US Filter Corporation/Davis Products Division (which 
was acquired by Veolia), providing municipalities and consulting firms with products and 
engineering support to meet various wastewater treatment needs. 

  
Mr. Child began his career in 1981, working six years as wastewater superintendent for 

the Price River Water Improvement District in Carbon County, Utah. He served as operations 
manager with the Victor Valley Wastewater Reclamation Authority in southern California, from 
September 1987 to February 1989 and also from February 1992 to August 1995. In between, he 
served as wastewater superintendent for the City of San Diego’s Metropolitan Wastewater 
Division.  He is a past president of the Desert and Mountain Section of the California Water 
Environment Association. 
 
The Wastewater System 
 

The Authority owns and operates a wastewater conveyance, treatment, and effluent 
disposal system for the shared benefit of the Members.  The Members each own and operate 
their own wastewater collection systems serving their respective service areas.  Wastewater is 
conveyed from each of the Members to the Authority’s wastewater treatment plant via the 
Authority’s conveyance system. 

 
Wastewater Conveyance System:  Force Mains and Pump Stations.  The 

conveyance system consists of approximately 9 miles of influent force main pipeline and five 
pump stations.  The influent force main varies in diameter from 33 to 54 inches as the pipeline 
approaches the treatment plant.  A portion of the influent force main originally served as the 
outfall for Redwood City’s and San Carlos’ wastewater systems and was converted into an 
influent force main when the Authority’s treatment plant was constructed in 1980.  This portion 
of the influent force main has been operating at a higher pressure than it was originally 
designed for. 

 
Five pump stations pump raw wastewater through the influent force main including one 

pump station for each of the Members and a booster pump station benefiting West Bay Sanitary 
District and Redwood City, the two agencies whose wastewater travels furthest to the treatment 
plant.  The Authority’s pump stations are approximately 40 to 50 years old and need to be 
rehabilitated and/or replaced in the near future.  See “THE AUTHORITY AND THE 
WASTEWATER SYSTEM – Capital Improvement Program”. 

 
Wastewater Treatment Plant.  The Authority’s wastewater treatment plant was 

constructed in 1980 and is located in the Redwood Shores area of Redwood City bordering the 
San Francisco Bay.  The treatment plant processes all wastewater conveyed from each of the 
Members’ sewer service areas.  The treatment plant is comprised of liquid and solids treatment 
processes.  Most of the treated effluent is disposed via the Authority’s effluent disposal pipeline.  
However, a portion of the Authority’s wastewater undergoes a higher level of treatment and 
disinfection and is used to supply recycled water to Redwood City. 

 
Liquid Processing.  Wastewater is delivered directly to the treatment plant’s primary 

sedimentation tanks (“PST”). The PST provides the first step of treatment to the raw sewage. By 
allowing heavy material to settle and light material to float and be sent to the solids processing 
units. The water from the PST process is then sent to biological treatment that consists of 4 
fixed film reactors and aeration in 4 aeration basins to remove biological contaminants.  The 
water in the aeration basins is then directed to the secondary sedimentation tank (“SST”) for 



 

-18- 

separation of solids from the liquid.  The SST process generates fairly clear effluent that flows to 
the dual media filters for further removal of small solids from the water.  Dual media filtration 
followed by disinfection with sodium hypochloride concludes the treatment of the liquid stream in 
the treatment plant.  The disinfected and dechlorinated advanced secondary treated effluent is 
then pumped to the bay via a 66-inch diameter outfall.   

 
Solids Processing.  The primary functions of the solids handling facilities are to 

stabilize the organic solids in the wastewater stream, reclaim the heat value of the organic 
solids for power generation, and reduce the sludge volume to minimize the cost of disposal.  
The treatment plant processes a solids stream that is predominantly made up of a primary 
sludge consisting of a slurry of settled solids and primary scum (a slurry with floated 
oil/grease/scum) withdrawn from the primary sedementations tanks and the waste activated 
sludge (“WAS”) derived from the aeration basins.  In addition to the primary sludge, the primary 
scum and the WAS, the anaerobic digesters also receive grease and oily wastewater delivered 
to the septage receiving station at the treatment plant.  With mixing and heating, the two 
designated primary digesters stabilize the sludge feed and generate sufficient digester gas to 
fire a co-generation facility that generates electricity to power much of the electrical demand 
within the treatment plant. 

 
The digested solids are transferred periodically from the designated primary digesters to 

a third digester that currently functions as a holding tank.  The stored sludge is eventually 
withdrawn and transferred to the dewatering centrifuge to reduce its volume.  The centrifuge 
removes liquid from the stabilized sludge, transforming the liquid sludge into a loose sludge 
cake.  The dewatered sludge cake is disposed off-site in accordance with government 
regulations.  

 
Treatment Plant Capacity & Flow.  The capacity of the Authority’s wastewater 

treatment plant during average dry weather and peak wet weather conditions, as measured in 
million gallons per day (mgd), are identified below: 

 
• Average Dry Weather Flow, Permit Capacity   29 mgd 
• Average Dry Weather Flow, Current Capacity   27 mgd 
• Peak Wet Weather Capacity Rating   71 mgd 

  



 

-19- 

Average daily wet weather and dry weather flow is shown below for the past ten years. 
 

 Average Dry 
Weather 

Flow (mgd) 

Average Wet 
Weather Flow 

(mgd) 
 Plant Effluent Plant Effluent 

2013 11.36 14.20 
2012 13.03 14.17 
2011 12.82 17.02 
2010 16.30 17.42 
2009 13.72 15.88 
2008 14.45 16.81 
2007 15.35 16.55 
2006 16.63 20.06 
2005 16.80 19.48 
2004 15.81 18.15 
2003 16.47 18.31 

 
 
Wastewater influent flows to the treatment plant in fiscal year 2012-13 are as shown 

below: 
 

• Fiscal year 2012-13 Average Dry Weather Flow (Jul-Oct & May-June) 12.22 mgd 
• Fiscal year 2012-13 Average Wet Weather Flow (November-April)  14.44 mgd 
• The peak wet weather event in fiscal year 2012-13 occurred on December 23, 

2012 with a peak wet weather flow during that event of 68 mgd. 
 
The Authority has never exceeded peak wet weather capacity and has been able to 

handle all flows with no spills or permit violations.  The Authority anticipates that additional 
treatment processes will be required to provide adequate capacity to handle flows for the next 
25-30 years. 

 
Wastewater Effluent Outfall.  Approximately 1.25 miles of 66-inch diameter pipeline 

carries treated effluent from the treatment plant for discharge to the San Francisco Bay.  The 
outfall is reinforced concrete pipe and extends approximately one mile into the bay for a deep-
water discharge.   
 
Sewer Utility Regulatory Issues 
 

General. Regulatory requirements applicable to the Authority’s wastewater conveyance, 
treatment and effluent disposal system are contained in or imposed by regulation pursuant to 
the Federal Water Pollution Control Act, as amended, and the State of California Porter Cologne 
Water Quality Control Act of 1969, as amended. Both federal and State regulations are 
administered through the San Francisco Bay Regional Water Quality Control Board (the 
“Regional Board”). The Authority is not aware of any environmental or regulatory issues that 
would adversely impact its ability to provide sewer collection service.  

 
Waste Discharge Requirements. The Authority operates pursuant to a National 

Pollution Discharge Eliminations System (“NPDES”) Permit issued by the state (NPDES Permit 
No. CA0038369) which establishes effluent quality and discharge requirements for the 
Authority’s treated wastewater.  The NPDES Permit is scheduled to expire in 2016. The 
Authority operates in full compliance with its discharge permit.  



 

-20- 

 
Capital Improvement Program 
 

The Authority is in the process of rebuilding, rehabilitating, and upgrading its wastewater 
transmission and treatment facilities, which are approaching the end of their useful operating 
lives.  The Authority initially developed its 10-Year Capital Improvement Program in 2008 to 
provide a proactive plan for addressing the Authority’s near-term and long-term capital needs.  
The Authority’s Engineering Division staff updated the CIP in November 2013. 

 
The updated CIP identified roughly $430 million of additional capital funding needed over 

approximately the next five years (including funding from the 2014 Bonds), accounting for 3% 
annual construction cost inflation.  The Authority anticipates funding its remaining CIP costs via 
a combination of bonds, SRF Loans issued by the California State Water Resources Control 
Board, and cash funding. 

 
The updated CIP identified 127 projects targeted to begin construction over 

approximately the next five years.  These projects address all known issues with the Authority’s 
wastewater system and include:  

 
(i) substantial rehabilitation and replacement of aging infrastructure and equipment; 
(ii) improvements and additions to the treatment plant and conveyance system that 

will substantially enhance reliability and increase wet weather hydraulic capacity; 
(iii) technological upgrades and system-wide automation projects designed to improve 

operational efficiency and reliability, which are anticipated to help reduce future 
operating and maintenance expenses; and 

(iv) additional electricity co-generation facilities.   
 

The CIP does not include costs for future potential regulatory requirements or future 
potential treatment plant expansions.   

 
The following table shows a summary of CIP funding requirements for the various types 

of capital improvements identified in the CIP with projected 3% construction cost inflation. 
 

Table 1 
SILICON VALLEY CLEAN WATER 

Projected CIP Funding Requirements ($ Millions) 
 

  
CIP Funding 

Requirements 
Treatment Plant Improvements  $191.0 
Conveyance System Improvements  158.1 
Pump Stations Improvements  83.7 
Total  432.8 
Estimated Project Funding from 2014 Bonds  $65.2 
Remaining CIP Funding Needs  $367.6 
 
 
The Authority has already funded or has received funding commitments for over $113 

million to be used for capital improvements including funds from the 2008 Bonds, 2009 Bonds, 
cash contributions from the City of Belmont, SRF Loans, and interest earned on project funds.  
The Authority projects it will need to fund an additional $431.8 million of capital improvements 



 

-21- 

over approximately the next five years.  The 2014 Bonds are projected to finance approximately 